

Extravasation: obinutuzumab and bendamustine are non-vesicants

Administration: Bendamustine in 500ml sodium chloride 0.9% and infused over 30 – 60 minutes.
Obinutuzumab in 250ml sodium chloride 0.9%, and infused as follows, in the absence of any infusion related reactions:

Cycle & Day of treatment	Rate of infusion
Cycle 1, Day 1	Administer at 50 mg/hr . The rate of the infusion can be escalated in increments of 50 mg/hr every 30 minutes to a maximum rate of 400 mg/hr. For 1000mg in 250ml volume only , this means that the infusion may be administered as follows: Give 6ml at 12.5ml/hour; then 12.5ml at 25ml/hour; then 19ml at 37.5ml/hour; then 25ml at 50ml/hour; then 32ml at 62.5ml/hour; then 38ml at 75ml/hour; then remainder (approx 120ml) at 100ml/hour. Total time approx 4¼ hours
Cycle 1, Days 8 & 15 and Cycle 2 – 6, Day 1 and Maintenance doses	Infusions can be started at a rate of 100 mg/hr and increased by 100 mg/hr increments every 30 minutes to a maximum of 400 mg/hr. For 1000mg in 250ml volume only , this means that the infusion may be administered as follows: Give 12.5ml at 25ml/hour; then 25ml at 50ml/hour; then 37.5ml at 75ml/hour; then remainder (approx 175ml) at 100ml/hour Total time approx 3 hours

For Day 1 of Cycle 1, monitor patient's vital signs at baseline and then every **15** minutes (including before each increase in infusion rate).

For all subsequent doses, monitor patient's vital signs at baseline and then every 30 minutes (including before each increase in infusion rate).

Infusion-related reactions:

Obinutuzumab:

In the event of a Grade 1-2 (mild or moderate) infusion-related reaction, the infusion rate must be slowed down and symptoms treated. Once the symptoms have resolved, the infusion rate can be escalated according to standard procedure for the dose.

In the event of a Grade 3 (severe) infusion-related reaction, the infusion should be interrupted and, when the patient is stable, re-started at no more than half the previous rate at the time the reaction occurred. The infusion rate can then be increased according to standard procedure for that dose.

In the event of a Grade 4 (life-threatening) infusion-related reaction, or a second occurrence of a Grade 3 (severe) infusion-related reaction, the infusion must be stopped and obinutuzumab permanently discontinued.

Reason for Update: N/A – new funding via CDF	Approved by Chair of Haem Tumour Group: Dr A Laurie
Version: 1	Date: 17.10.17
Supersedes: Version 2	Review date: Nov 2019
Prepared by: S Taylor	Checked by: C Tucker

Bendamustine:

IV antihistamine and steroid cover should be considered with subsequent doses of bendamustine for patients who experience even a mild hypersensitivity reaction on Cycle 1. It is suggested that bendamustine-related reactions \geq Grade 3 should not be re-challenged.

Regular Investigations: FBC Day 1 of each cycle, **plus** Day 8 and Day 15 of Cycle 1, and before each maintenance dose
 U&Es and LFTs Day 1 of each cycle
 LDH every other cycle

Comments: Patients should not receive live vaccines during treatment, and until B cell counts have normalised. The shingles vaccine is also contra-indicated in follicular lymphoma patients at any time, even if not on treatment.

Dose Modifications

Haematological Toxicity: If neutrophil count is $< 1.0 \times 10^9/L$ or platelet count is $< 75 \times 10^9/L$, defer treatment until FBC recovered, then proceed with dose reductions as follows:
 Patients with neutrophils $< 0.5 \times 10^9/l$ or platelets $< 25 \times 10^9/l$ to continue treatment once recovered, but reduce the bendamustine dose to $60\text{mg}/\text{m}^2$ on Day 1 and Day 2; patients with counts above these levels can proceed with full dose.
 There are no dose reductions for obinutuzumab.

Non-haematological Toxicities: For any Grade 3 non-haematological toxicity, defer treatment until resolved to Grade 1 – 0, and then give bendamustine $60\text{mg}/\text{m}^2$ for further cycles.

Renal Impairment: If CrCl $< 50\text{ml}/\text{minute}$, the patient is more at risk of myelosuppression.
 No obinutuzumab dose adjustment is required if CrCl $> 30\text{ml}/\text{min}$. There is no data for CrCl $< 30\text{ml}/\text{min}$.
 No bendamustine dose adjustment required if CrCl $> 10\text{ml}/\text{min}$.

Hepatic Impairment: Obinutuzumab in hepatic impairment has not been studied. No specific dose recommendations can be made.

Bilirubin ($\mu\text{mol}/\text{l}$)	Bendamustine dose
21 – 51	Give 70% dose
> 51	No data available

Patient Information: Macmillan leaflet for Bendamustine; no Macmillan/CRUK leaflet currently available for obinutuzumab.
 Patients may be guided to website <http://www.gazyva.com/> for patient information

Reference: Sehn, L et al; Lancet 2016; 17 (8): 1081 – 1093 (Gadolin trial)
 Dose modifications advice for haem and non-haem toxicities in line with the Alliance R-Bendamustine-90 protocol

Reason for Update: N/A – new funding via CDF	Approved by Chair of Haem Tumour Group: Dr A Laurie
Version: 1	Date: 17.10.17
Supersedes: Version 2	Review date: Nov 2019
Prepared by: S Taylor	Checked by: C Tucker